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FRAME & MISCELLANEOUS COVER COMPONETS

REF. NO. S {459 DESCRIPTION £ f# QTY S
1-01 FACE PLATE ASM [l 1
1-02 FACEPACKING _[fijffz #\ &/ o 1
1-03F SCREW 11/64-40 1%} 2
1-04F HINGE SCREW 2 Wil 4% 2

-05 WAVED WASHER 6.4 % 11X 0.3 % 96 2
1-06 BED COVER B =B 1
1-07F SCREW 11/64-40 42] 1
1-08 TOP COVER JH= i
1-08-1 RUBBER PLUG %J}?&;fg i

-08-2 RUBBER PLUG EJ_H’»’ 4 i

-09F SCREW 9/64-40 [2%] 1
1-10 BELT COVER FIXING PLATE Jih s (L8003 it i
1-11F SCREW 11/64-40 152] 2

19F SCREW 9/64-40 g?_g‘f‘ 2
1-14 BELT COVER & i

15 THREAD TAKE-UP LEVER OIL GUARD <5 oe Falf il i i
1-15-1F SCREW 9/60-40 F24] 2

16 WAVED WASHER 4.8%X8.4%0.8 5 2
1-17H NUT 11/64-40 TZR} 1
1-18H NUT 9/64-40 ﬁr} 1
1-19 THREAD GUIDE 55iyeaia i i

-20H NUT 9/64-40 ﬂgﬁ} 1
1-21 L-SHAPED THREAD GUIDE A i/ fbfy 1

22 ARM THREAD GUIDE A %8 15A 1
1-23F SCREW 9/64-40 12%] 1
1-24 BED FITTING HOOK 2283 i
1-25F SCREW 11/64-40 #05] 2

26 THREAD GUIDE PLATE #3pa i 1

-27F SCREW 15/64-28 F4%2] 1

-28H NUT 15/64-28 Lt i

~29F FIRST THREAD GUIDE Z 5001 ]
1-30F SCREW 15/64-28 7] 2
1-31 STAY GUIDE ASM tifly 1
1-31-1 PIN & 1

32 DTAY ROCKER L h128 1

33 BED ROCKER 2% 5&%{[ i
1-34 WASHER 10.5 X 18 X2 %4

E-RING EXLA
1-36F SCREW 15/64-28 12%]
1-37 BED COVERA ZHZA
1-39 STAY #(ehile

BASE CONNVTING PIN s

HINGE SCREW éﬁg Tz
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AR
|
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RUBBER WASHER 1% /% 28]

SPRING PIN 8 X 20 ;.11‘75

THREADD TENSION SPRING bk

2
44
45F SCREW 15/64-28 10%]
1-46 SAFETY PLATE INSTALLING PLATE 3% 50 %e % Beli
1-47 STOPPER PIN |8
1-48F SCREW 024
1-49 WASHER _E‘ﬁ*' -
1-50 RUBBER RING 155 W6

SCREW 11/64-40 %51

SAFETY PLATE % H

g
4

SCREW 11/64-40 %%

5
]

Cn

Cn

WASHER 4.5 10x0.8 ¥9&

n
[52]
P

HINGE SCREW 77 &2l 4%

DISK SPRING [FUIE 7 %

WASHER 6.5 13X 0.8 %]

VIBRATION-PROOF RUBBER i BB o

Al
|

9]

w

RUBBER BUSH i iliEf

&
=]

SAFETY PLATE MOUNTING BASE 26 H 35 e i

1
o))
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ms

NUT 3/16-32 21}

BED FITTING BASE %%‘ﬂr&@,.

5
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|

SCREW 15/64-28
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SCREW 15/64-28 sil ’-
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HINGE SCREW {5558

]
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MOLA DA TAMPA "B" DA BASE @
MOLA DA TAMPA "A" DA BASE giF 4

PLUGUE DE BORRACHA FiE i

5
X

FELTRO DO OLEO DE SILICONE jilifs

mmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmm
' &
on

JSEEY NI SN Y Y SN S Y N ] Y RN (][5 ] SN (] SN[ G [\ ] Y N Y (4N SIEY Y A Y SN SN Y (G SN 60606 ] N N 6N

1-74 CANO DO OLEO DE SILICONE Rhiiters
E1-75 GOIA LINHA DO OLEO DE SILICONE Ef27]
E1-76 MACHINE FRAME UNIT 1&10
E1-76F SCREW 73]

E1-76-1F SCREW 1125440 75T
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MAIN SHAFT COMPONENTS

REF. NO. - fauk DESCRIPTION 7 QTY iht
E2-01 NEEDLE ROD CRANK WASHER 1y /154 i
E2-02F SCREW 15/64-28 §74] 1
E2-03F SCREW 1/4-40 23] 1
E2-04F SCREW 9/32-28 %3] i
E2-05F SCREW 1/4-40 B3]

E2-06 COUNTER WEIGHT 7 -fihL ]
E2-07 UPPER SHAFT FRONT METAL (i) 1
E2-08 MAIN SHAFT _[- il 1
E2-09 UPPER SHAFT INNER METAL [ifE(T") 1
E2-10 WORM ASM _Hafa /B2 1
E2-11F SCREW 11/64-40 #%] 4
E2-12 THRUST COLLARASM 108

E2-13F SCREW 1/4-40 §2%] [
E2-14 UPPER SHAFT THRUST BEARING - fiify JJ ik 1
E2-15 MAIN SHAFT NEEDLE BEARING B_I- fif§ [l 1
E2-16 UPPER SHAFT REAR METAL T (%) i
E2-17F SET SCREW #2%]

E2-18 THREAD CUTTING CUM ASM i i E By i [
E2-19F SCREW 1/4-40 53] 1
E2-20F SCREW 1/4-40 §85] 1
E2-21F SCREW 15/64-28 12%] i
E2-22F SCREW 3/8-28 124] 1
E2-23F SCREW 3/8-28 4.4] 1
E2-25 STOP-MOTION CAM - B i 1
E2-26 STOP MOTION CAM LATCH (Ll aRE oy 1
E2-27 SAFETY PLATE STOPPER SPRING 7% 1@0 W i
E2-28 PIN & 1
E2-29 HIGH SPEED CLUTCH PLATE ASM {1 i (il 3
E2-31F SCREW 11/64-40 #73] 15
E2-32 SPACER i/ 2
E2-33 SPRING ik IR o 1
E2-34 HIGH SPEED PULLEY odinin 2
E2-35 BEARING #iK i
E2-35-1 BEARING saﬁj;a 2
E2-36 SHIM ) 2
E2-37 WASHER ﬂ%@ 1
E2-38 RETAINING RING 32.2 J55 1
E2-39 SLOW SPEED PULLEY SPRING |2 Riinin e 3
E2-40 RETAINING RING 66.2 3] 5 2
E2-42F SCREW 11/64-40 %3] 3
E2-43 PULLEY 1% 1
E2-44 PULLEY SHAFT G0 1
E2-45F SCREW 1/4-40 B3] 1
E2-46 SLOW SPEED PULLEY SHAFT 15k 1% figiil] [
E2-47F SCREW 1/4-40 [2%] [
ED-48 SLOW SPEED PULLEY [Biuntn [
E2-48 SLOW SPEED PULLEY PLATE {3l a BT 1
E2-50 SPRING WASHER 4.5X 8.5 X 1 1l 2 ile 2
E2-51F SCREW 11/64-40 1%] 2
E2-52 BALL RETAINER j&iEfify 1
E2-53F SCREW 9/64-40 [i%] 7
E2-54 STOP-MOTION BALL \FHiREE 1







NEEDLE BAR COMPONENTS

REF. NO. {5k DESCRIPTION £ f# QTY B
E3-01 LINK BALANCE ASM £ 141 1
E3-02 BALANCE CRANK PIN_[&[5E i 1
E3-03F LEFT SCREW (A H) 1
E3-04 NEEDLE BAR CRANK ROD ZFFEllffEly z
E3-05 NEEDLE DRIVING LEVER BEARING C & Hl/EC
E3-06 NEEDLE ROD CRANK FFFEHIT
E3-07 NEEDLE DRIVING LEVER BEARING D j& 275D
E3-08 BALANCE ASM /A FA+B 1
E3-09F SCREW 15/64-28 ##%] 1
E3-10 NEEDLE ROD METAL ZIFERIER([) >
E3-11 NEEDLE ROD HOLDER ASM g} P& iR
E3-12F SCREW 9/64-40 124]

E3-13 NEEDLE BAR %[

E3-14 NEEDLE ROD LOWER METAL ZFEEI(T) 1
E3-16 NEEDLE BAR THREAD GUIDE g FEfpiti F; 1
E3-17 NEEDLE &F E
E3-20F SCREW 1/8-44 23]

E3-21 SQUARE BLOCK pqmﬂfﬁ

E3-22F SCREW 15/64-28 14 2
E3-24H NUT 11/64-40 1%R} 1
E3-25 THREAD GUIDE BRACKET i 28 1
E3-26 BOBBIN WINDER TENSION POST W [ 170 Fi158%] 1
E3-27 BOBBIN WINDER TENSION DISC h; & 2
E3-28 BOBBIN WINDER TENSION SPRING Diijo ws

E3-29H NUT [Eh}

E3-31F HINGE SCREW & #=5] 1
E3-32H NUT #ZR) 1
E3-33H NUT 11/64-40 1%F}

E3-34F SCREW 11/64-40 %%

E3-35 BOBBIN WINDER BRAKE PRESSURE F' T B L by

E3-36 BIBBIN WINDER BRAKE @iy o e

E3-37 BOBBIN WINDER WHEEL 415 B3l 1
E3-38 BOBBIN WINDER SPINDLE BUSHING 7255 il i 1
E3-39F SCREW 11/64-40 104] 2
E3-40 BOBBIN WINDER BELT SUPPORT Ntk

E3-41F SCREW 11/64-40 %3]

E3-42 BOBBIN WINDER TRIP LATCH presh aatn i

E3-43 BOBBIN WINDR SHAFT sy paiil 1
E3-44H NUT 15/64-28 [ZF) 1
E3-45 SPRING % r
E3-46F HINGE SCREW Zfeiia]

E3-47 BOBBIN WINDER BASE Hifiira 2o

E3-48F BOBBIN WINDER ADJUSTING SCREW Fif ;5}%,;1 TS

E3-49 BOBBIN WINDER TRIP LATCH Fii5aska i AElR 1
E3-50F SCREW 11/64-40 2
E3-51F SCREW 11/64-40 4
E3-53 MOVING KNIFE ASM TE ]

E3-54 NEEDLE HOLE GUID /il z
E3-54XL NEEDLE HOLE GUID /[\ZF ik (FIAEFD :
E3-55F SCREW 3/32-56 124 2
E3-56 NEEDLE PLATE ASM _Z[1% 1
E3-56-1F SCREW 11/64-40 [ Ve%] r
E3-57F HINGE SCREW 053]

E3-58 FIXING KNIFE [&[5E /]

E3-59F SCREW 9/64-40 12 2
E3-60 MOVING KNIFE LINK 8 J) il Bel: 1
E3-61 THREAD CUTTING LEVER RING gk 1
E3-62 THREAD CUTTING LEVER SMALL 7/ ;% 1
E3-63 THREAD CUTTER LEVER ASM , LARG i (T ) 1
E3-84F SCREW 11/64-40 3] 1
E3-65 WASHER F& 1
E3-66F SCREW 11/64-40_#33] 1
E3-67 MOVING KNIFE WASHER C #4[&] 1
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THREAD TENSION RELEASE COMPONENTS

REF. NO. S35 DESCRIPTION £ f# QTY B
E4-0 TENSION RELEASE PIN ik B0 1
E4-02F SCREW 15/64-28 23] 1
E4-03 SECOND THREAD TENSION ASM /PIvEr(1) 1
E4-04 WIPER ASM _BiiIH 7
E4-05F SCREW 97/64-40 4]

E4-06 THREAD TENSION ROD LARGE [bulE

E4-07 SECOND THREADTENSION ROD bhIZE] (25F)

E4-08 THREAD TAKE-UP SPRING ] :E?l 1
E4-00 THREAD TENSION DISK 7D - 2
E4-10 THREAD TENSION DISK PRESSER -;«I~ R 1
E4-11 THREAD TENSION DISK PRESSER (D7 /)T

E4-12 THREAD TENSION SPRING Jui (i v (29%)

E4-13 ROTATING STOPPER THaz L]

E4-14H THREAD TENSION NUT i%mfﬂﬁn i 1
E4-15 FIRST THREAD TENSION ASM JbFA(2) 1
E4-16F THREAD TENSION ROD_Jj (24T (15%) 1
E4-17 THREAD TENSION DISK ')hﬂi 5
E4-18 FIRST THREAD TENSION SPRING i/ (f9f e (158)

E4-19H THREAD TENSION NUT JmiberH15%)

E4-20F HINGE SCREW & ielirs 2
E4-21 CONNECTING LINK iz 1
E4-22 LOWERING FOOT ji# 0
E4-23F HINGE SCREW £ &lfzs

E4-24H NUT 15/64-28 TZ0}

E4-25 LOWERING ARM JT il

E4-26F SCREW 15/64-28 #ZE] 1
E4-27 TENSION RELEASE ARM Fij (PR fL 1
E4-28F SCREW 15/64-28 1%2] 2
E4-29 SHAFT fil

E4-30F HINGE SCREW 75 Ll fn

E4-31 TENSION RELEASE BAR T [T

E4-32 THREAD TENSION ARM L 1% 1
E4-33F SCREW 9/64-40 124] 2
E4-34 LOWERING CONNECTIONG LEVER ASM I FEaiain 1
E4-34A PIN [

E4-35H NUT 15/64-28

E4-36F HINGE SCREW & 5005

E4-37 LOWERNG CONNECTING RING JBehils 1
E4-38 C-RING J[1#: 1
E4-39F HINGE SCREW 7 felizr i
E4-40 TENSION SPRING i/ [Higf s

E4-41F SPRING PACK WZ[B

E4-42F HINGE SCREW i

E4-43 CONNECTING ARM ; 3 1
E4-44F SCREW 15/64-28 12%] 1
E4-45F HINGE SCREW {5 &:0Rar :
E4-46 WIPER CONNECTING LINK [0 e

E4-47 SPRING s z
E4-48 WIPER CONNECTING ARM ASM T e Fr g
E4-48-1 PIN % 2
E4-49 WIPER CONNECTING SCREW 7i & H7igg] 1
E4-50 WIL SHIELD CAP [5Hig 1
E4-51 RING JI1F= 2
E4-57 WIPER ONNECTING PLATE 15V 2 1
E4-53 SNAP RING J[1Fi 1
E4-54 WIPER INSTALLNG PLATE 1018 % bt 1
E4-55F SCREW 11/64-40_1%%] 1
E4-55-1 WASHER G 1
E4-56F HINGE SCREW 7 &ligr 1







SHUTTLE DRIVER SHASFT COMONENTS

REF. NO. S {3t DESCRIPTION £ f QTyY Sk
E5-01 INNER HOOK PRESSER ASM THRTE(E) 1
E5-02 BOBBIN CASE ASM i = 1
E5-03 BOBBIN F7fiT 1
E5-04 INNER HOOK DRIVER ASM &8 7
E5-05 DRIVER ASM S iEiEE) 2
E5-06F SCREW 3/16-28 125]

E5-07 SHUTTLE NEEDLE OUTER RING il

E5-08 NEEDLE DRIVING LEVER BEARING B 2Tl 3
E5-09 WASHER 9.5x14.8x2.6 #& 1
E5-10 SHUTTLE 35/ z
E5-11 SHUTTLE UPPER SPRING &g 1+

E5-12F SCREW 3/32-56 4] 5
E5-13F SCREW 15/64-28 Z4] 1
E5-14 SHUTTLE RACE AFJUSTING SHAFT a7E FE i 1
E5-15F SCREW 11/64-40 1Z%T 1
E5-16 THRUST COLLAR ASM _[H7= % 1
E5-17F SCREW 11/64-40 IZ%] >
E5-17-1F SCREW 124

E5-18 LOWER SHAFT REAR METAL &l

E5-19 LOWER SHAFT THRUST WASHER & 1
E5-20 LOWER SHAFT GEARAASM -4 1
E5-20B SHAFT [y 1
E5-21 CRANK ROD ASM_JilifE

E5-22F SCREW 11/64-40 12%] 7
E5-23F HINGE SCREW &=frrs 1
E5-24 OSCLLATOR J i 1
E5-25H NUT 1/4-40 25} 1
E5-26 THRUST COLLARASM [H &% E
E5-27F SCREW 11/64-40 [ZfT 2
E5-28 THRUST COLLARASM [HiE% 1
E5-29F SCREW 11/64-40 12%] 5
E5-30 OSCILLATING SHAFT =zl 1
E5-31F SCREW 15/64-28 22T 3
E5-32 INNER HOOK PRESSER ,LEFT 1% Fidi (/) 1
E5-33 INNER HOOK PRESSER ,RIGHT ji ik HEE (17)

E5-34 INNER HOOK PRESSER SPRING 0% Cei1 T T IE) 2
E5-35F SCREW THIZZET 5
E5-36 CYLINDER ARM CAP ASM_[Hliiati & 1
E5-37 HOOK COVER PRESSER SPRING §#F(A) 1
E5-38 HOOK COVER PRESSER SPRING 3#/7(B) g
E5-39F SCREW 11/64-40 2%

E5-40 PIN 7%

E5-41F SCREW 1/4-40 2T

E5-42F SCREW 3/8-28 2] 1
E5-43 WORM WHEEL ASM i E
E5-43-1 THRUST COLLAR ASM il 1= 1
E5-43-2F SCREW 3/16-28 124] 4
E5-44 WORM WHEEL SHAFT BUSHING IiaiERi (L) f
E5-46 THRUST COLLARASM [HEi E
E5-47F SCREW 1/4-40 [ZT 2
E5-48H NUT 1/4 125} 1
E5-49 WORM WHEEL SHAFT ASM _iiiGaliiia) i
E5-49-1 WORM WHEEL SHAFT (]

E5-49-3 WORM WHEEL SHAFT BUSHING IaifailE

E5-50F CAM GUIDE PIN =iz 1
E5-51H NUT 9/16-20 TR} 1
E5-52 FEED CAM FfEi iy 1

~10~
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FEED MECHANISM COMPONENTS

REF. NO. S35k DESCRIPTION £ f# QTY Bt
E6-01F SCREW 11/64-40 [2Z] 4
E6-02 E-RING7 1% 2
E6-03 WASHER %] >
E6-04 LEVER DRIVING PLATE ASM_TZHi(7£) z
E6-04B LEVER DRIVING PLATE ASM {57 (F)

E6-05 TENSION SPRING i [ & 2
E6-05XL TENSION SPRING (G) (IZEH]) 2
E6-06 LIFTING LEVER , LEFT __f-.ﬁ'ﬁl(f_ﬁ-:) 1
E6-07 LIFTING LEVER SHAFT [ F1 15 1
E6-08 SUPPORT PLATE % Jigii 1
E6-09F SCREW 11/64-40 [25]

EB-10 WORK CLAMP FOOT MOUNTING BASE j&FE 2
E6-11 BALL RETAINER R Pk 7
E6-12F SCREW 15/64-28 #22] 1
E6-13 WASHER 6.2X13x1 %8 ]
E6-14 SPRING SUSPENSION 13 PR 22400 -
E6-15 FEED BRACKET JIIZE

EB-16F SCREW 15/64-28 i24]

E6-17 LIFTING LEVER ,RIGHT (%)

E6-18F SCREW 1/8-44 1%%] 2
E6-19 FINGER GUARDE T 051 1
E6-20F SCREW 11/64-40 23] 5
E6-21 WORK CLAMP FOOT FACE PLATE 2R =17

E6-22 WORK CLAMP FOOT, RIGHT Eﬁﬂ?ﬁ‘ﬂM@J( )

E6-22XL WORK CLAMP FOOT, RIGHT @(m EEE!

E6-23 WORK CLAMP FOOT, LEFT JEEfI(A 1
E6-23XL WORK CLAMP FOOT, LEFT P 1r EE3! 1
E6-24F SCREW 15/64-28_133] ]
EB-25 WASHER %]

E6-26 FEED PLATE 2 il

E6-26XL FEED PLATE (G) & Ml

EB-27F SCREW 11/64-40 #24] 5
E6-28 FEED PLATE PRESSER PLATE W1 AR 1
E6-29 FEED PLATE CARRIER BAR FZ [/ 1BJE 1
E6-30 FEED DRIVING ARM SHAFT Baiiis (v i 5
E6-31F SCREW 15/64-28 152]

E6-32F SCREW 5/16-24 '

E6-33H NUT 15/64-28 1 2
E6-34 WASHER 7% 156X 2 %h[é] 1
E6-35 FEED REGULATOR 157 TR X ] -
E6-36 HINGE STUD 72

E6-37H NUT 15/64-28 21}

E6-38 FEED REGULATOR STUD [EiSfiae 7
E6-39 INDICATOR LEVER Wi 5
EG-40F HINGE SCREW 7 ielidig 2
E6-41 SLIDE BLOCK B_755i(B) 2
E6-42H NUT 174 BFF 2
E6-43 WASHER 6.5X 13X0.8_%:06] 2
E6-44 FEED CAM ROLLER SHAFT [T H;QE’M&] 2
E6-45 FEED CAM ROLLER 1% 0/ ki bl 5
E6-46 FEED DRIVING ARM _Baii % {i {E X i 1
EB-47F SCREW 15/64-28 gﬂ 1
E6-48 FEED REGULATOR SHAFT [H 0 2
E6-48-1 LOWER SHAFT RIAR METAL £ 1
E6-49 RUBBER PLUG B3 )
E6-50 PLATE ¢ f# iz 1
EB-51F SCREW 11/64-40 #24] 2
E6-52F SCREW 15/64-28 045] ;
E6-53 WASHER 7 X 20X4.5 TG 1
EB-54 SLIDE BLOCK STUD iz 1
E6-55 SQUARE BLOCK (2185 1
E6-56F SCREW 15/64-28 ﬂ_@ﬂ 1
E6-57 FEED ACROSS DRIVING ARM i Hadiif YTl 1
E6-58 FEED ACROSS REGULATOR 12 {i/ 24 plise Y 1] 3
E6-59F SCREW 15/64-28 15%] 1

~12~
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THREAD TRIMMING COMOPNENTS

REF. NO. S DESCRIPTION £ f# QTY Bt
E7-01F TENSION SPRING RACK B G BIE%B 1
E7-02 TENSION SPRING i [HigH ;
E7-03F HINGE SCREW 7 &:i 2
E7-04F THREAD CUTTING LINK SPRING RAC 0 I5TH % 1
E7-05 THREAD CUTTING LINK Hiei
E7-06 THREAD CUTTING RING 158
E7-07F SCREW 15/64-28 23]

E7-08 THREAD CUTTING LINK WASHER #[& 1
E7-09 THREAD CUTTING LINK SHAFT [f& 1
E7-10 RETAINING RING 10.2 [ 1
E7-11 CONNECTING ROD, LARGE R B

E7-12H NUT 3/16-28 #1F 3
E7-13 ROLLER Jrfi g
E7-14F HINGE SCREW 7 i er 1
E7-15F SCREW 9/32-28 12 7
E7-16 THREAD CUTTING CAM ROLLER JREE d
E7-17 CAMSTUD [#5c il

E7-18 THREAD CUTTING CAM COMPL J BRI

E7-18-2 ROLLER JJHeafeera

E7-18-3 PIN [£ 1
E7-19 CONNECTING ROD, SVALL EEEE 1
E7-20 LOWERING LINKASM JEHil z
E7-21 LOWERING LINK e F[ i i

E7-22F HINGE SCREW 15/64-28 51wk

E7-23 LOWERING LEVER ASM 3+

E7-23-1 PIN [ 1
E7-23-2 ROLLER I/ i 7
E7-24H NUT 15/64-28 [2F} 7
E7-25 ROLLER Jri

E7-26 WASHER A&

E7-27 STOP RING I8

E7-28 WASHER 9.8 X24X2.6 %& 1
E7-29F SCREW 3/8-28 [24] 1
E7-30F HINGE SCREW & 150 :
E7-31 AUXILIARY LEVER 1%

E7-32F SCREW 73]

E7-33 THREAD TRIMMING AUXILIARY CAM Wi e i) bR

E7-34 RETAINING RING 113 1
E7-35 CONNECTING PLATE B_fiJZ[B 1
E7-36F HINGE SCREW _Z iz .
E7-37 SPRING 9fi

E7-38F TENSION SPRING ADJUSTING SCREW 1 [H10 2% At

E7-39H NUT 11/64-40 Faif

E7-40F SCREW 11/64-40 {5%] >
E7-41 WASHER 4.8 8.4 X 0.8 4] 5
E7-42 CONNECTING PLATE A HBERA 1
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PEDAL PRESSURE DECREASING UNIT COMPONENTS

REF. NO. GL I ik DESCRIPTION /i QTY Bt
E8-0 PRESSURE DECREASING DEVICE Ja b i 4 1
E8-02 PRESSURE DECREASING LEVER |- )81 2
E8-03F STUD FrEa#Rl: 2
E’-04 LEVER LATCHA [FHFEA 1
E8-05F SCREW 11/64-40 23] >
EB-06F SCREW 11/64-40 5] 5
E8-07F HINGE SCREW 7t 055 5
E8-08 LEVERLATCH B |[#5 B 1
E8-09 SPRING i 7
E8-10 PRESSURE DECREASING LEVER LINK R P 7
E8-11F THREAD CUTTING LINK SPRING RAC iz Rafi 3 2
E8-12F SCREW 15/64-28 123]

E8-13 SUSPENSION PIN & H[FE

E8-14 AUXILIARY CAM i F; 1
E8-15F HINGE SCREW 2 ialis 1
E8-16F SCREW 11/64-40 841 -
E8-17 SPRING e

E8-18F SCREW 15/64-28 F23] >
E8-19 PRESSURE DECREASING SHAFT ASM Wi 7
E8-20 PIN3X16 [& 1
E8-21 SNAP RING 18.5 70 1
E8-22 ROTATION PREVENTING LATCH ASM [l BabR L FL z
E8-22-1 PIN

E8-23 SPRING 7%

E8-24F HINGE SCREW 7 2lisr

E8-25F SCREW 11/64-40 23] 2
E8-26 PRESSURE DECREASING UNIT FRAME Jl AL g z
E8-27 BEARING Ik -
E8-28F SCREW 3/16-28 #Z§]

E8-29 COLLARA NIZA

E8-30 COLLAR B N8B

E8-31 OUTER SLEEV GUIDE 712 (3) 7
E8-32 DECREASING CLUTCH ASM [ VRE 2 s 1
E8-32-1 PIN_ifi 7
E8-33 CLUTCH SPRING & s

E8-34 SHAFT e

E8-35 BEARING 5 2[HIE. >
E8-36 INNER SLEEVE 0% 1
E8-37 OUTER SLEEV 1= 1
E8-37-2 PIN % i
E8-37-3 PIN £

E8-38 IDLER PULLEY INSTALLING PLATE [atniibn 2 in

E8-39F SCREW 11/64-40 03] 3
E8-40F SCREW IZ}[ T 1
E8-41F SCREW 15/64-28 004] 2
E8-42 DRIVING PULLEY %J PR 1
E8-43F SCREW 15/64-28 2]

E8-44 WASHER #J%] 5
E8-45 PIN L8 1
E8-46F SCREW 15/64-28 12T 3
E8-47 WASHER 6.2X 13X 1_%g] 3
E8-48 PULLEY DEVICE filgal z
E8-49 IDLER PULLEY BRACKET [Elmitin

E8-50 WASHER 6.2 X 13X 1 W&

E8-51F SCREW 15/64-28 12%] 1
E8-52H NUT 15/64-28 125} 1
E8-53 WASHER 6.1 X 18.5 X2 & 1
E8-54 TENSION RING Jv/ s 1
E8-55 BEARING |5 imitin 7
E8-55-1 1
E8-56F 1
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STOP-MOTION MECHANISM COMPONENTS

REF. NO. {5t DESCRIPTION i QTY Wit
E9-01 STOP-MOTION REGULATING CAM ([ i kiR ki 1
E9-02 WASHER 4.8 X 8.4 0.8 & 3
E9-03F SCREW 3/16-28 1%%] 3
E9-04 RETAINING RING 4.7 {17 E
E9-05 COLLAR %

E9-06F ROLLER SHAFT J&GHEFE

E9-07H NUT 15/64-28 §25}

E9-08H NUT 15/64-28 %5} 2
E9-09 STOP-MOTION ARM B |- fifj:8ifE 1
E9-10F SCREW 9/32-28 %] 1
E9-11H NUT 9/32-28 2}

E9-12F HINGE SCREW /& 03] 5
E9-13 REGULATING LEVER ASM il (-3 1
E9-13-2 ROLLER FEilfiE 7
E9-14 STOP-MOTION LINK |- i35 2 1
E9-15 REGULATING LEVER ASM_[#] 5 il 1
E9-16 RUBBER CUSHION BEEf s 3
EQ-17F SCREW 15/64-28 &%) 1
E9-18 WASHER #[&] 5
E9-19 PRESSURE SPRING i T 1
E9-20 WWASHER 7.5X19X1.5 % 1
E9-21 STOP LINK ROD 53k ¥21: r
E9-22 STOP-MOTION HOOK_ |

E9-23 WASHER 6.1x15.2X2.5 F:[]

E9-24F SCREW 15/64-28 034]

E9-25H NUT 15/64-28 B} 1
E9-26 GREASE BOX % EflL 1
EQ-27F SCREW 15/64-28 %] .
E9-28 WASHER 6.1 X18.5X2 #[&]

E9-29 SPRING WASHER 6.4 X 11.9X1.5 i w5

E9-30F SCREW 15/64-28 125]

E9-31F SCREW 15/64-28 % 2
E9-32 SAFETY PLATE Z %1 1
E9-33H NUT 15/64-28 gf} .
E9-34 SPRING WASHER 6.1X18.5X2 &

E9-35H NUT 15/64-28 125} 5
E9-36 STOP-MOTION LEVER | {5IEZE 1
E9-37 STOP-MOTION LEVER PLATE SPRING (|- @/8 /) s | 1
E9-38F SCREW 9/32-28 #F§] 1
E9-39F GUIDE PIN_ A&tz -
E9-40 SPRING SUSPENSION g i

E9-41 TENSION SPRING i [l 5

E9-42 STOP-MOTION LEVER SHAFT T i Fff.L

E9-43 DRIVING PLATE B fifi 1
E9-44H NUT 15/64-28 1F} 1
E9-45 TENSION SPRING v [ o -
E9-46 WASHER 4.8 X8.4X0.8 ¥/

EQ9-47F HINGE SCREW Z %i02%] ;
E9-48 SLIDE ROLLER g% o -
E9-49 STARTING LEVER fEf q
E9-50H NUT 11/64-40 %R} 1
E9-51 SUSPENSION SCREW TREEIZE] i
E9-52F HINGE SCREW & 5iiag]

E9-53 STOP-MOTION ARM SHAFT [ ) FEfifi L

E9-54H NUT 15/64-28 21} z
E9-55F SCREW 15/64-28 %] 1
E9-56H NUT 15/64-28 151} 1
E9Q-57F SCREW 15/64-28 (03] ]
E9-58F HINGE SCREW & 524] 7
E9-59 STOP-MOTION ARM AASM |- Fj:8i55 R 1
E9-60 STOP-MOTION CONNECTING LEVER [l 35217 1
E9-61 E-RING 4 _J{[F= 1
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LUBRICATION MECHANISM COMPONENTS

REF. NO. 4 {4 DESCRIPTION & #f QTY WGt
E10-01 RUBBER PLUG I 5
E10-02 RUBBER PLUG 5 6
E10-03 VINYL TUBE, WHITE D=6 ZJfilts * L& 0.7
E10-3-1 OIL TANK FELT 1
E10-04 OILWICK HOLDE%R W TAE 3
E10-05 RUBBER PLUG & >
E10-06 WIL WICK W ik A7
E10-07 OIL WICK HOLDER TR 3
E10-08 RUBBER PLUG % 7
E10-09 OIL FELT Wit 3
E10-10 OIL SPONGE Iilits 4
E10-11 OIL SPONGE Wzt ]
E10-12 LUBRICATING PLATE 5 B E
E10-13F SCREW 9/64-40 23] -
E10-14 VINYL TUBE, WHITE D=3 Z /it * [ 25
E10-15 OIL WICK HOLDER W il 5¢ >
E10-16 OIL TANK_EEliE 1
E10-17F SCREW 976440 2% 2
E10-19F SCREW 11/64-40 i3] 1
E10-23 GREASF CAP il ]f &% 1
E10-24 BUSHING H RIf]E % 1
E10-25 OIL TANK FELT EElikR 1
E10-26 OIL FELT INSTALLING PLATE WZil iaax iz 2
E10-27 OIL FELT %ﬁ_}# ]
E10-28 OIL FELT T3 ]
E10-29 OIL FELT SUPPORTING PLATE Wil % 151 1
E10-30 RUBBER PLUG [&E9E 3
E10-31 OIL WICK SUPPORTING FELT 15 % 12IK 7
E10-32 WASHER 6.2 X 13X 1_#[&] 1
E10-33F SCREW 11/64-40 15 7
E10-34F SCREW 11/64-40 @ 7
E10-35 OIL TANK FELT LEilifi 1
E10-36 OIL FELT, FOR SHUTTLE RACF Wilila >
E10-37 OIL TUBE HOLDER A I A 7
E10-39 OIL FELT TOLDER % i 22 3
E10-40F SCREW 11/64-40 1% 3 1
E10-41 OIL TUBE HOLDER i/EZE 1
E10-44 PRESSER PLATE JMARIR 1
E10-46F SCREW 9/64-40 5] 2
E10-47 RUBBER PLUG [&Z3E 1
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ACCESSORIES

REF. NO. 5Bk

DESCRIPTION &k

QTY BifE

E11-01 THREAD STAND ASM 5 7 —g 1
E11-02 ACCESSORY BAG Zif}i% 1
E11-03 CHAIN 3l 1
E11-04 HEAD COVER Fiut 1
E11-05 OIL TANK iz 7
E11-06 OILER ASSEMBLY i 1
E11-07F SCREW 15/64-28 2] 3
E11-08F MOUNTING BOLT #95] 4
E11-10F WOOD SCREW §74] 3
E11-11 OIL DPAIN JiiF 1
E11-12 WASHER 6.1 X 18.5X2 %] 3
E11-13 WASHER 6.2X 13X 1_#%{4] 3
E11-14H NUT 15/64-28 01} 3
E11-20 WASHER 8.5 18X 1.6 _#[g] 4
E11-21 SPRING WASHER 9X 15 X2 i 5G] 4
E11-22H NUT 5/16-28 #:F} A
E11-23 MOTOR PULLEY 7t 1
E11-24F SCREW 15/64-28 #2%] 2
E11-25 THREADLE ik 1
E11-26 V-BELT, INCH _Ji7 72 2
E11-27 BOBBIN [Fiizs 3
E11-28 SPANNER # |- 1
E11-29 SCREW DRIVER 4t/ 7
E11-30 SCREW DRIVER 24/ 7
E11-31 SCREW DRIVER #5:/] z
E11-32 RUBBER WASHER 7 %4 4
E11-33 VINYL TUBE 3RS 1
E11-34 SPANNER (#7) [0 M F-(#7) 1
E11-35 SPANNER (#8) i fy -(#8) 1
E11-36 SPANNER (#10) [ b T-(#10) 1
E11-37 NEEDLE %f 5
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